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1. SUPPORT LEGS AND KNIFE MECHANISM

See page 5
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RESERVEDELSLISTE — SPARE PARTS LIST
Pos.| Qty V;trzrr?uﬁon.wler Beskrivelse Description Specification
1 | 2 | IG502052 |Bein Support leg
2 1 IG502054 |Avstivningsstag Reinforcement rod
3 | 1 | IG502222 |Knive Knife
4 | 1 | 1IG502256 |Ledd Plate
5 | 2 | IG502254 |Stag Plate
6 | 2 | 1G021320 |Trekkstagbolt kat 1-2 Bolt cat 1-2
7 | 5 | IG021004 |Orepinne Locking pin
8 | 1 1G722120 |Sylinder Cylinder
9 | 2 | 1IG047143 |Skive m/gummipakning Washer w/rubber
10 | 2 | IG048005 |Nippel 1/2" BSP-1/4" BSP |Adapter 1/2" BSP-1/4"
BSP
11 | 2 | 1IG047141 |Skive m/gummipakning Washer w/rubber
12 | 2 | IG049956 |Nippel 1/4" m/struping Adapter 1/4" w/throttling
13| 1 | IG057615 |Slange 1000 mm 1/4" Hose 1000 mm 1/4"
BSP-90° BSP-90°
14| 1 I1G057610 |(Slange 1005 mm 1/4" Hose 1005 mm 1/4"
BSP-90° BSP-90°
15| 2 | IG012800 |Bolt Hex-Head Bolt DIN 933 - M10 x 20
16 | 4 | IG012802 |Bolt Hex-Head Bolt DIN 933 - M10 x 25
17| 3 1G012327 |Bolt Hex-Head Bolt DIN 933 - M16 x50
18| 1 1G012331 |Bolt Hex-Head Bolt DIN 933 - M16 x 70
191 1G012333 |Bolt Hex-Head Bolt DIN 933 - M16 x 80
20 | 8 | IG012231 |Mutter Hex Nut DIN 985 - M10
21 | 5 | 1G012350 |Mutter Hex Nut DIN 985 - M16
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2. HYDRAULIC VALVE AND BRACKET
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RESERVEDELSLISTE — SPARE PARTS LIST
Pos. |Qty V;Ezrr:qu':w%/er Beskrivelse Description Specification
1 | 1 | IG502225 |Brakett for betjeningsventil |Bracket for handle valve
2 | 1 | IG502076 |Spak for sylinderbevegelse |Lever for cylinder moving
3 | 2 | IG502068 |Deksel Box cover
4 | 2 | IG502072 |Opplargring for spak Hinge for lever
5 | 1 | IG502070 |Overfgringsstag Connection rod
6 | 2 | IG502074 |Ventilspak Handle
7 | 1 | IG502075 |Ventilspak Handle
8 | 1 | 1G027219 |Fjeer Spring
9 | 2 | IG502035 |Spakhus (kun plasthus) Lever house (only plastic Brevini, --> S/N 1222
house)
10 | 2 | IG502036 |Spak Lever Brevini, --> S/N 1222
11 | 1 | IG502230 |Ventil, kpl N/A Valve, cpl N/A Brevini, --> S/N 1222
1 | IG502260 |Ventil, kpl Valve, cpl AMI, S/N 1223 -->
12 | 1 | IG502033 |Fjeersett, N/A Spring set, N/A Brevini, --> S/N 1222
1 | IG502264 |Fjeersett, knivregulering Spring set, knife regulator |AMI, S/N 1223 -->
13 | 1 | IG502034 |Fjeersett, N/A Spring set, N/A Brevini, --> S/N 1222
1 | IG502263 |Fjeersett, kigyvefunksjon |Spring set, Splitting function |AMI, S/N 1223 -->
14 | 2 | 1G502032 |Spakhus, kpl N/A Lever house, kpl N/A Brevini, --> S/N 1222
2 | 1G502262 |Spakhus, kpl Lever house, cpl AMI, S/N 1223 -->
15 | 1 | IG502031 |Plugg for lukket senter Plug for closed center Brevini, --> S/N 1222
1 | IG502261 |Plugg for lukket senter Plug for closed center AMI, S/N 1223 -->
16 | 8 | 1G012194 |Skive Washers for hexagon bolts |DIN 126 - 9
17 | 8 | 1G012758 |Bolt Hex-Head Bolt DIN 933 - M8 x 16
18 | 4 | 1G012760 |Bolt Hex-Head Bolt DIN 933 - M8 x 20
19 | 3 | IG017189 |Bolt Hex-Head Bolt DIN 933 - M8 x 30
20 | 3 | IG012169 |Bolt Hex-Head Bolt DIN 933 - M8 x 55
21 | 1 | 1IG012207 |Bolt Hex-Head Bolt DIN 933 - M10 x50
22 | 2 | 1G012237 |Mutter Hex Nut DIN 934 - M10
23 |11 | 1IG012198 |Mutter Hex Nut DIN 985 - M8

Gjelder kun for lukket
senter: JOHN DEERE

Page 8 of 15

N

IGLAND




3. SLIDER MECHANISM
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RESERVEDELSLISTE —

SPARE PARTS LIST

Pos.| Qty V;:?awul:ln?ﬁ/er Beskrivelse Description Specification
1 1 1G502227 |Skyffel fom S/N 276 Wood shovel from S/N 276
2 | 1 | IG502226 |Skyffel fom S/N 275 Bruk Wood shovel to S/N 275 Use
1G502227 1G502227
3 1 1G502240 |Sylinder Cylinder
4 |1 1G502060 |Sylinderbolt Cylinder bolt
5 1 1G502062 |Justerbar stopper Stop, adjustable
6 | 1 1G502252 |Sylinderdeksel fom S/N 276 |Cylinder cover from S/N 276
7 11 1G502064 |Sylinderdeksel fom S/N 275 |Cylinder cover to S/N 275
Bruk 1G502252 Use 1G502252
8 | 4 | 1IG047143 |Skive m/gummipakning Washer w/rubber
9 | 4 | 1G048014 |Nippel 1/2" BSP Adapter 1/2" BSP
10| 1 I1G059307 |(Slange 740 mm 1/2" Hose 740 mm 1/2" BSP-1/2"
BSP-1/2" BSP-90° BSP-90°
11 | 1 | IG059310 |Slange 950 mm 1/2" Hose 950 mm 1/2" BSP-1/2"
BSP-1/2" BSP-90° BSP-90°
12| - 1G02586 |Pakningsett tom S/N 310 Gasket, set to S/N 310
13| - 1G02587 |Pakningsett tom S/N 311 Gasket, set from S/N 310
14 | 4/6| 1G012194 |Skive Washers for hexagon bolts DIN 126 -9
15 | 4/6 | IG012195 |Skive Spring Washer DIN 127 -A8
16 | 1 1G015566 |L&sebolt Hexagon Socket Set Screw DIN916 - M12 x 16
17 | 4/6| 1G012760 |Bolt Hex-Head Bolt DIN 933 - M8 x 16
18 1G012762 |Bolt Hex-Head Bolt DIN 933 - M8 x 25
19 1G012610 |Mutter Hex Nut DIN 934 - M33
20 1G012198 |Mutter Hex Nut DIN 985 - M8
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4. MAIN FRAME

See page 12

See page 12
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RESERVEDELSLISTE —

SPARE PARTS LIST

Pos. | Qty V;tgr?umﬁ/er Beskrivelse Description Specification
1 1 1G502228 |Vedtrau Capote
2 | 2 | 1IG016062 |Plogbolt Hex - head bolt
3 1 1G020177 |Toppstagbolt kat 2 Top link bolt cat 2
4 1 1G021004 |Orepinne Locking pin
5 | 4 | 1IG047143 |Skive m/gummipakning Washer w/rubber
6 | 2 | IG048014 |Nippel 1/2" BSP Adapter 1/2" BSP
7 2 1G059265 |Slange 1750 mm 1/2" Hose 1750 mm 1/2"i
BSP-1/2" BSP-90° BSP-1/2" BSP-90°
8 | 2 | IG047032 |Hurtigkobling han 1/2" Quick coupler han 1/2"
9 | 1 | IG047033 |Stgvhette rgd for hankobling |Dust protection, red
10| 1 IG047034 |Stgvhette bla for hankobling |Dust protection, blue
11| 1 1G502250 |Hovedbjelke Splitter frame
12 | 4 | 1IG012235 |Skive Washers for hexagon bolts DIN 126 - 11
13 | 2 | 1G012231 |Mutter Hex Nut DIN 985 - M10
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5. STICKERS

RESERVEDELSLISTE — SPARE PARTS LIST
Pos.| Qty V;irr?ux?ﬁ/er Beskrivelse Description Specification
1] 4 I1G390833 Klebemerke Igland logo Stickers Igland logo
2 |1 1G391224 Klebemerke WS 90 Stickers WS 90
3 1 1G391941 Klebemerke 2-4 deling Stickers 2-4 splitting
4 |1 1G391940 Klebemerke Hurtiggang - Stickers fast - slow
kraftgang

5 1 1G392006 Klebemerke CE N/A Stickers, CE N/A
6 | 1 1G392045 Klebemerke, faresymboler |Stickers, dangers
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Page 14 of 15

N

IGLAND




6. WS 90 OPTION

RESERVEDELSLISTE — SPARE PARTS LIST
Pos. | Qty Vallirr?ux%/er Beskrivelse Description Specification
1 1 IG143210 |Igland triangel adapter Igland triangle adapter
2 1 1G143174 |HMV Ramme HMV Frame
311 1G502220 |Klgyvekniv 6 deling Splitting knife 6 piece
4 | 1 | IG502015U |Kubbebord Log table
512 1G021002 |Orepinne Locking pin @
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